
 

 
 

COMPREHENSIVE PLAN 
EVALUATION AND APPRAISAL REPORT  

 BASED AMENDMENTS 
 

PART II SUPPORT DOCUMENTS 
 

DATA & ANALYSIS 
OF FUTURE GROWTH AND  

COMMUNITY IMPROVEMENT 
 

CITY OF MIRAMAR COMMISSION: 
 

LORI C. MOSELEY, MAYOR 
 

BARBARA SHARIEF, VICE MAYOR 
 

WINSTON F. BARNES, COMMISSIONER 
 

YVONNE GARTH, COMMISSIONER 
 

TROY R. SAMUELS, COMMISSIONER



COMPREHENSIVE PLAN 
DEPARTMENT OF COMMUNITY DEVELOPMENT 

 

PLANNING AND ZONING BOARD 
 

Susan Grimstead, Chairperson 
Wayne Messam, Vice Chairperson 

Thomas Clemishaw 
Carl Lanke 

Debra Scialabba 
Mathew Thompson 

Yudeimy Valdes 
 

CITY MANAGER: ROBERT PAYTON 
 

ASSISTANT CITY MANAGERS 
 

Wazir Ishmael, Ph.D, Development Services 
[...]
The City of Miramar Comprehensive Plan| EAR Based Amendments 140 
 

(Figure 4.1C) Figure 2-1: Water Service Area & Major Facilities 
        

 

 

 

 

 

 

 

 

 

 

 

 

 
        

 

 

 

 

 



  
INFRASTRUCTURE ELEMENT  

POTABLE WATER 
 

The City of Miramar Comprehensive Plan| EAR Based Amendments 141 

 

Table 2-1  
Population and Flow Projections for BCWWS Service Area in a City 

 
City Year 2000 Year 2005 Year 2010 Year 2015 Year 2020 Year 2025 Year 2030 

  
Populatio

n 
Flo
w 

Populatio
n 

Flo
w 

Populatio
n 

Flo
w 

Populatio
n 

Flo
w 

Populatio
n 

Flo
w 

Populatio
n 

Flo
w 

Populatio
n 

Flo
w 

                              
Regional County 
Facility 0 1.12 0 1.47 0 1.54 0 1.76 0 1.95 0 2.18 0 2.44 
Dania Beach 10515 1.73 12145 1.97 13136 2.10 14188 2.28 15182 2.41 15876 2.50 16524 2.60 
Davie 376 0.10 648 0.14 686 0.14 722 0.15 756 0.16 788 0.16 814 0.17 
Deerfield Beach 21196 2.93 22443 3.10 23848 3.17 24900 3.30 25965 3.44 27145 3.58 28202 3.69 
Fort Lauderdale 6909 1.79 7401 1.90 8031 1.99 9463 2.24 10770 2.43 11726 2.59 12462 2.71 
Hollywood 5266 0.60 5461 0.63 5750 0.66 6237 0.72 6834 0.77 7749 0.85 8441 0.90 
Indian Reservation 86 0.01 94 0.01 110 0.01 133 0.02 151 0.02 157 0.02 164 0.02 
Lauderdale Lakes 28514 3.56 29143 3.63 33543 4.02 38814 4.49 43214 4.88 45736 5.15 47529 5.36 
Lauderhill 6285 0.75 6469 0.77 6947 0.81 7279 0.85 7772 0.90 8327 0.96 8698 1.00 
Lighthouse Point 9745 2.82 10053 2.84 10441 2.87 10740 2.95 11059 3.05 11398 3.15 11680 3.23 
Miramar 5423 0.50 5530 0.51 5811 0.53 6160 0.56 6624 0.60 7354 0.66 7932 0.71 
North Lauderdale 6199 0.61 6515 0.63 6972 0.66 7347 0.70 7694 0.73 8256 0.78 8752 0.82 
Oakland Park 8589 1.30 8801 1.34 12232 1.78 12701 1.86 13196 1.92 1386 2.01 14411 2.08 
Pembroke Park 5989 1.45 6598 1.41 6938 1.47 7238 1.59 7543 1.66 7864 1.74 8147 1.80 
Pembroke Pines 2696 0.23 2739 0.23 2800 0.23 2915 0.24 3034 0.25 3172 0.26 3256 0.27 
Plantation 1131 0.13 1417 0.17 1492 0.18 1647 0.19 1838 0.21 1951 0.22 2011 0.23 
Pompano Beach 23772 4.06 24448 4.18 25838 4.25 27563 4.56 29443 4.85 31959 5.18 34153 5.46 
Tamarac 1650 0.22 1677 0.23 1770 0.24 1883 0.25 1997 0.27 2164 0.28 2314 0.30 
West Park 12848 1.21 13428 1.25 14257 1.32 15426 1.42 16799 1.52 18562 1.65 19971 1.75 
Unincorporated 3135 0.36 9437 1.23 10009 1.27 10375 1.31 10995 1.35 11838 1.44 12443 1.50 
                              
Note: Based on year 2007 city boundaries.  Flow is finished water average day demand potential.       

 



  
INFRASTRUCTURE ELEMENT 

POTABLE WATER 
 

The City of Miramar Comprehensive Plan| EAR Based Amendments 142 
 

2.2 Water Resources and Allocations 

Pursuant to Section 3.2.1 E of the Basis of Review for Water Use Applications (water availability 
rules for ground water withdrawn from the Lower East Coast Everglades Waterbodies), the base 
condition water use for individual permits of the public water supply system class is equal to the 
maximum quantity of water withdrawn by the applicant from the permitted source during any 
consecutive twelve-month period during the five years preceding April 1, 2006. The base condition 
water use for Miramar decreases our previously permitted Biscayne aquifer allocation from 12.732 
million gallons per day by approximately 1.053 million gallons per day to 11.556 million gallons 
per day. This resulted in base condition water use allocations of 3.186 and 8.37 million gallons per 
day for the Eastern and Western Well Fields, respectively. 

The City submitted and subsequently received a 20-year permit duration and allocation which 
represents the City's build-out water demand. The City was requesting that withdrawals from the 
Biscayne aquifer be approved for an increase on a temporary 5-year basis to 4.359 and 9.526 
million gallons per day for the Eastern and Western Well Fields, respectively (13.885 million 
gallons per day total), to allow for the design and construction of Floridan aquifer system wells 
and the associated water treatment plant expansion. This represents an increase of 2.33 million 
gallons per day over the established water use base condition. At the conclusion of this period, the 
total allocation for the remainder of the 20-year permit will consist of 3.186 million gallons per 
day from the Eastern Well Field, 10.150 million gallons per day from the Western Well Field, and 
2.667 million gallons per day MGD from the proposed Floridan Aquifer wells. This represents an 
increase of Biscayne Aquifer withdrawal over the base condition of 1.78 million gallons per day, 
to be derived from the Western Well Field. 

The approved permit allows the temporary increase of the allocation from the Biscayne Aquifer as 
well as to sustain the long-term allocation of the withdrawal from the Biscayne Aquifer above the 
base condition water use for the Western Well Field. The City is planning to expand the reclaimed 
water distribution system to counteract the requested increase in Biscayne aquifer withdrawals 
above the base condition. A number of permitted irrigation users exist within the City's future 
distribution system, which will be serviced with reclaimed water for irrigation purposes upon 
completion of the reclaimed water system expansion. 

It is the City’s intent that by retiring irrigation permits and converting the source for these permits 
to reclaimed water provided by the City within the vicinity of the Western Well Field, the City 
will be decreasing the stress on the waterbodies, which will counterbalance the proposed additional 
withdrawals from the City's western wells. The City is in the process of expanding the existing 
reclaimed water capacity from two-million gallons per day to four million gallons per day. 

In summary, the approve permit allocations are as follows: 

Annual Allocation :  5,839 million gallons (MG) or 16 MGD 

Max. Monthly Allocation:  522.7 million gallons (MG) or 17.42 MGD 



  
INFRASTRUCTURE ELEMENT  

POTABLE WATER 
 

The City of Miramar Comprehensive Plan| EAR Based Amendments 143 
 

Specific Source Limitations: 

Biscayne Aquifer:  4,866 million gallons (MG) annually, or 13.33 MGD 

Max. Monthly Withdraws:  434.1 MG 

Floridan Aquifer:  975 million gallons (MG) annually, or 2.67 MGD 

Max. Monthly Withdraws:  88.6 MG 

A temporary five-year Biscayne Aquifer Allocation is approved as follows: 

October 2008 - October 2013 

East Well Field – 1,591 million gallons (MG) per year (4.359 MGD) 

West Well Field – 3,477 million gallons (MG) per year (9.526 MGD) 

Total:  13.885 MGD 

 

2.3   Water Supply Facilities 

2.3.1 System Description 

The City of Miramar owns, operates and maintains a public water system serving most of the City. 
The major components of the water system are water supply well fields, water treatment facilities, 
storage and re-pump facilities, transmission/distribution system, interconnections with other 
utilities, and customer service connections. Potable water is supplied primarily by two water 
treatment plants (WTPs) owned and operated by the City.  

1. The East Water Treatment Plant  
2. The West Water Treatment Plant 

The two plants are operated independently, but are interconnected via the water 
transmission/distribution system. The East WTP is located at S.W. 26th Terrace and north of 
Miramar Parkway. The east water service area, bounded by the US 441 to the east and Palm Ave 
to the west, is primarily served by the East WTP. The West WTP is located on Flamingo Road, 
north of the Florida Turnpike. The West WTP serves area west of Palm Ave and bordered by US 
27 to the west.  



  
INFRASTRUCTURE ELEMENT  

POTABLE WATER 
 

The City of Miramar Comprehensive Plan| EAR Based Amendments 144 
 

2.3.2 Water Supply Sources and Well Fields 

The Biscayne Aquifer is the water source for the East and West WTPs. Each plant withdraws water 
from two separate wellfields that are located within close vicinity of the WTPs. The two existing 
wellfields are capable of operating independently, but are operated in a coordinated manner as an 
integral part of the total system. The wellfields are protected under the Broward County wellfield 
protection ordinance. Table 2-2 presents the description of the eastern and western wellfields. The 
total permitted annual withdrawal capacity of the two wellfields is 12.73 13.885 mgd for period 
between October 2008 and October 2013, and 13.33 mgd after October 2013, respectively, in 
accordance with the SFWMD 20-year water use permit.  

The eastern wellfield consists of nine wells with production capacities ranging from 400 gpm to 
1,100 gpm. Of the nine wells, five are primary wells and four are secondary wells. The raw water 
from the eastern wellfield is moderately hard and colored.  The firm capacity of the wellfield is 
6.98 mgd, which is sufficient to meet the required raw water flow for the East WTP.  

The western wellfield has six wells with 2,800 gpm capacity each, of which four are outfitted and 
two have been drilled, but are not yet on-line. The western wellfield raw water is hard and high in 
color.  The firm capacity is 12.1 mgd, which is sufficient to meet the currently required raw water 
flow.  
 

Table  2-2 
City of Miramar 

Wellfields 

Wellfield Name 
Well Diameter 

(inches) Total Depth (feet) 
Pump Capacity 

(GPM) Year Drilled 
Eastern Wellhead 

E1 8 110 550 1955 
E2 6 110 400 1955 
E3 8 110 550 1955 
E4 8 110 500 1955 
E5 10 120 500 1955 
E6 12 110 1100 1963 
E7 12 110 1100 1963 
E8 8 110 800 1963 
E9 8 110 450 1963 

Western Wellhead 
W1 20 110 2800 1995 
W2 20 115 2800 1995 
W3 20 112 2800 1995 
W4 18 70 2800 1992 
W5 24 100 2800 2003 
W6 24 104 2800 2003 

 

2.3.3 East Water Treatment Plant 
The East WTP was constructed in the 1950s and has undergone many modifications and 
expansions. The current design and rated capacity of the plant is 6.0 mgd. The facility is a 
conventional lime softening treatment plant that utilizes square up-flow rectangular precipitators, 



  
INFRASTRUCTURE ELEMENT  

POTABLE WATER 
 

The City of Miramar Comprehensive Plan| EAR Based Amendments 145 
 

followed by gravity dual media filters, disinfection, and a treated water storage system (Refer to 
Figure 2-2).   
 
Water from the wellfields is transmitted to softening units where lime and coagulant aid are added 
to initiate the softening process. Settled water from the precipitators is subsequently treated by 
eight gravity filters to remove suspended particulates. Following softening, sodium 
hexametaphosphate, a sequestering agent, is fed upstream from the filters to control the tendency 
for calcium carbonate scales to form on the filters. Carbon dioxide is also applied at this point to 
stabilize the softened water by reducing the pH to 8.5. Lime sludge from the precipitators is sent 
to a recovery tank for thickening. The supernatant is periodically withdrawn and returned to the 
head of the treatment plant and the sludge is dewatered in a facility that was constructed and 
brought online around December 2004.  

 

 

 

 

 

 

 

 
(Figure 4D) Figure 2-2. East Water Treatment Plant 

Filtered water is transmitted to a clear well, where it is mixed with sodium hypochlorite for 
disinfection. Treated water from the clearwell is transferred to storage tanks via transfer pumps 
and is held in the tanks for delivery to the system via high service pumps. During the transfer from 
the clearwell to storage tanks, the water is treated with anhydrous ammonia to form a combined 
disinfectant residual in order to control trihalomethane formation. Fluoride is also added at this 
point. 

The facility has recently been refurbished and appears to be in good operating condition. Recent 
improvements include replacement of lime slakers as well as aging hydro pneumatic valves. A 
new chemical building was built to house sodium hypochlorite, sodium hexametaphosphate, 
coagulant aid, and fluoride chemical feed systems. Also, as previously noted, a new solids handling 
facility was constructed to improve the sludge handling process.   

 erial View of East WTP                                       (b) Lime Silo at East WTP 
 



  
INFRASTRUCTURE ELEMENT  

POTABLE WATER 
 

The City of Miramar Comprehensive Plan| EAR Based Amendments 146 
 

 
2.3.4 West Water Treatment Plant 
The West WTP (Refer to Figure 2-3) was constructed in 1996 with an initial capacity of 4.5 mgd. 
In 2003, the plant was expanded by 3.0 mgd to a total of 7.5 mgd. The plant is expandable to 16.0 
mgd. In 2007, construction of plant modification added additional 1.75 mgd to the finished water 
capacity.  Thus the total plant capacity is 9.25 mgd.  The plant is in fair to good condition and uses 
a low pressure membrane softening process and nanofiltration for water treatment. 

Raw water from the wellfields is pretreated with sulfuric acid to lower the pH. After acidification, 
a scale inhibitor is added to the feed stream and the conditioned feed water is then prefiltered 
through a bank of five micro cartridge filters to remove silt and other small particulates from the 
water. The cartridge filters have been converted to the double O-ring type to provide superior 
sealing characteristics compared to the original knife-edge seal design with an extended core.  

Filtered water is then pressurized by vertical turbine pumps to the feed pressure required by the 
membrane assemblies. The membrane treatment is configured in five 1.5 mgd skids. The 
membrane pressure vessels are arranged in brine staged 2-stage array, which means that the 
concentrate from the first stage becomes the feedwater to the second stage. The water is then 
passed through a degasifier to remove dissolved gases such as excess carbon dioxide and small 
amounts of hydrogen sulfide. The water is then sent to a clearwell where sodium hypochlorite is 
added for disinfection, caustic soda is added for pH adjustment and fluoride is added for dental 
health. Water is then sent to the storage tank via transfer pumps and is supplied to the distribution 
system via high service pumps. Concentrate generated from the treatment process is disposed of 
via two injection wells that are located on site. 

 

 

 

 

 

 

 
(Figure 4.1E) Figure 2-3 West Water Treatment Plant 

 
 
 
 

(b) Nanofiltration at West WTP (a) Aerial view of West WTP 



  
INFRASTRUCTURE ELEMENT  

POTABLE WATER 
 

The City of Miramar Comprehensive Plan| EAR Based Amendments 147 
 

2.3.5 Storage 

The City has a total of 10 million gallons (MG) in potable water storage capacity in the system. 
On-site storage for the East WTP and West WTP is provided by 0.75 million gallon (MG) and 
4.25 MG ground storage tanks, respectively (Refer to Figure 2-4). Off-site storage is provided by 
a 2 MG storage tank located at the Douglas Road re-pump station, and a 3 MG storage tank located 
on the west side of I-75 (Table 2-2). Each off-site storage facility consists of a concrete ground 
storage tank, high service pumping, and chlorine boosting facilities. The total water storage 
capacity is sufficient to meet the projected water demand.  

 
Table 2-2 Summary of Storage Tank Facilities 

Storage Tank Location Size, MG 

East WTP 0.75 

   Douglas Road Re-Pump Station 2.0 

West WTP 4.25 

   I-75 Storage Tank 3.0 

Total Storage 10.0 

 

 

 

 

 

 

 
(Figure 4.1F) Figure 2-4 Storage Tanks 

 
2.3.6 Transmission and Distribution System 
 
The potable water distribution system within the City, including remote storage and high service 
pump stations is interconnected in a looped configuration. This provides reliable service to 
residents throughout the service area. The water distribution system is designed to deliver adequate 
flow and pressure to customers. The existing transmission and distribution system consists of 

(a) 0.75 MG at East WTP 
 

(b) 3 MG Remote Storage 
 



  
INFRASTRUCTURE ELEMENT  

POTABLE WATER 
 

The City of Miramar Comprehensive Plan| EAR Based Amendments 148 
 

approximately 311 miles of pipe ranging in size from 2 to 24 inches in diameter and predominantly 
made of polyvinyl chloride (PVC) and ductile iron (DI). The transmission and distribution system 
is in relatively good condition, however, line size improvements are underway via the East 
Redevelopment Transmission and Distribution Main Improvement Program to replace undersized 
mains located in eastern Miramar with larger diameter mains.  Fire hydrants are also added 
throughout the area. 
 
The improvement program has been implemented in phases since 2004.  To date all undersized 
distribution lines have been replaced east of SW 68 Ave during phase I & II construction.  Phase 
III improvement is underway to address the area between SW 68 Ave and University Drive. 

The City has several other programs to provide preventive maintenance for the water transmission 
and distribution system. The water valve replacement program provides routine maintenance and 
exercising of valves in the transmission and distribution system to ensure proper functioning. The 
meter exchange program replaces old manual read customer meters with new automatic read 
meters that are more accurate. The galvanized iron and polybutylene pipe replacement program 
systematically replaces piping in the water system that is approaching the end of its useful life.  

2.3.7 Customer Connections 
The City’s water system provided water service to 31,000 customer accounts in 2007. The metered 
connections range in size from 5/8 to 4 inches. Approximately, 95.5 percent of the water meters 
are considered residential, 2 percent are considered multi-family, 2.2 percent are considered 
commercial, and 0.3 percent are considered industrial. 

2.3.8 Interconnects with Other Utilities 
The City has three interconnects with the City of Pembroke Pines located at Pembroke Road, Palm 
Avenue, and SW 178th Avenue. The City also has one interconnect with Broward County, located 
at 25th Street and 68th Avenue, to provide emergency service to the eastern service area from its 
3B storage and booster pump facility. In addition, an interconnect with Miami Dade Water and 
Sewer Department (MDWASD) has been constructed recently in 2008.   
 
2.4  Water Conservation  

  
The City has implemented a number of water conservation elements including limitation of irrigation 
hours, use of xeriscape principles, requirement of ultra-low volume plumbing in new construction, a 
water conservation based rate structure, a leak detection program, rain-sensor overrides for new lawn 
sprinkler systems, and public education programs. Detailed information on each of these elements is 
provided below. 

 
i. Limitation of Irrigation Hours 

The City’s Code of Ordinances (Section 21-48) sets forth requirements for restriction 
or curtailment of water usage at such times that an “emergency situation” is declared 
by the South Florida Water Management District and affects the City. Under these 



  
INFRASTRUCTURE ELEMENT  

POTABLE WATER 
 

The City of Miramar Comprehensive Plan| EAR Based Amendments 149 
 

conditions, irrigation is limited to the hours of 4:00 AM to 6:00 AM and specific days 
of the week based upon a property’s address.  
 
City’s Code of Ordinances (Section 21-272) states that “the potable water system on 
the premises supplies water for only ordinary domestic type uses … and does not 
supply water to any irrigation piping system…” Thus, irrigation supply is limited to 
non-potable sources. 
 

ii. Reclaimed Water Program  
City’s Code of Ordinances (Section 21-294 – 21-296) states that where reclaimed water 
is available, its use is required for irrigation purposes. 

 
iii. Use of Xeriscaping Principles 

The City adopted Ordinance No. 93-4 in response to this requirement and falls under 
the jurisdiction of Broward County Code of Ordinances Sections 39-77, 39-80(i) and 
39-85(b). Xericaping refers to landscaping in ways that do not require supplemental 
irrigation.   